



聚邦助剂
Jubang Auxiliaries

无锡市聚邦助剂有限公司

WUXI JUBANG AUXILIARIES CO., LTD

Test Report

Name	Titanium Dioxide	Inspected unit	Headquarter
Type	DHA-100	Sample selected	Laboratory
Test basis	Q/LXGX 01-2013		
Test items	Index	Test result	Assessment
TiO ₂ Content	≥98%	98.67	Pass
Whiteness	≥97	98.58	Pass
Tinting Strength	≥100	104	Pass
PH value of Water Phase Suspension Liquid	6.0-8.0	7.38	Pass
Oil Absorption	≤23g/100g	20.15	Pass
Sieve residue (45μm)	≤0.05% _{m/m}	0.02	Pass
Water-soluble Content	≤0.6%	--	Pass
Conclusion: This batch is high quality.			